



武汉钢铁有限公司
Wuhan Iron & Steel Co., Ltd.

产品质量证明书

INSPECTION CERTIFICATE



湖北省武汉市青山区厂前街 邮编 430083
CHANGQIAN STREET, QINGSHAN DISTRICT
430083 WUHAN, HUBEI, P.R.CHINA
TEL (027)86899653
FAX (027)86899653

制造厂：武汉钢铁有限公司

Manufacturer: Wuhan Iron & Steel Co., Ltd.

订货单位 CUSTOMER	上海宝钢钢材贸易有限公司	产品名称 PRODUCT	热镀锌铁合金钢带		
收货单位 PURCHASER	上海宝钢钢材贸易有限公司	代号 CUSTOMER'S NO.	000425	证书号 CERTIFICATE NO.	BGBWM2005030013400
标准 SPECIFICATION	Q/BQB 420-2019 DC51D+ZF 40/40-R-FC-0 PT. A-PW. A-PF. A	客户订单编号 CUSTOMER ORDER NO			
		签发日期 DATE OF ISSUE	2020/05/03		
		许可证号 LICENSE NO.		合同号 MILL'S NO.	M0E0001648

序号 NO.	标签/钢卷号 LABEL/COIL NO.	件数 QTY	炉号 HEAT NO.	规格及重量 MATERIAL DESCRIPTION					化学成分 CHEMICAL COMPOSITION % *0 (1=x10 2=x100 3=x1000 4=x10000 5=x100000)					拉伸试验 TENSILE TEST (G.L=L 3)				*01 弯 曲	硬度 HARD NESS	镀层重量 COATING MASS												
				厚度	宽度	长度	张数	重量	C	Si	Mn	P	S	Ti	屈服	抗拉	伸长			两面	上面	下面										
				THICK	WIDTH	LENGTH	SHEETS	MASS							Y.S.	T.S.	EL			BOTH	TOP	BOT										
				mm				(kg)							MPa	%	值			值	g/m ²											
1	50434029200 0382392601	1	50430785	1.50	1250	COIL		7370	14	4	18	9	8	0					217	317	44			OK		88	43	45				
2	50434029300 0382392602	1	50430785	1.50	1250	COIL		7710	14	4	18	9	8	0					217	317	44			OK		88	43	45				
3	50434029400 0382392603	1	50430785	1.50	1250	COIL		8170	14	4	18	9	8	0					217	317	44			OK		88	43	45				
4	50434029500 0382392701	1	50430785	1.50	1250	COIL		7560	14	4	18	9	8	0					215	317	41			OK		88	44	44				
5	50434029800 0382392702	1	50430785	1.50	1250	COIL		7520	14	4	18	9	8	0					215	317	41			OK		88	44	44				
6	50434029900 0382392703	1	50430785	1.50	1250	COIL		8230	14	4	18	9	8	0					215	317	41			OK		88	44	44				
7	50434030000 0304246601	1	50430785	1.50	1250	COIL		7870	14	4	18	9	8	0					214	315	39			OK		89	44	45				
8	50434030500 0304246602	1	50430785	1.50	1250	COIL		7700	14	4	18	9	8	0					214	315	39			OK		89	44	45				
9	50434030600 0304246603	1	50430785	1.50	1250	COIL		7840	14	4	18	9	8	0					214	315	39			OK		89	44	45				
10	50434051000 0382392202	1	50430787	1.50	1250	COIL		7670	19	3	18	13	9	0					228	326	41			OK		88	43	45				

合计 Total	10	77640																									
----------	----	-------	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--

备注 REMARKS																										
---------------	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--

注释 NOTES	Y.S.= YIELD STRENGTH T.S.= TENSILE STRENGTH EL= ELONGATION G.L.= GAUGE LENGTH L1= 5.65SQRT(FO) L2= 50MM L3= 80MM *0: 熔炼分析 HEAT ANALYSIS *01: COATING BEND TEST																									
-------------	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--

会验者 SURVEYOR TO	兹证明本表所列产品，均以产品标准制造及试验，并符合标准之要求。 We hereby certify that the products listed in the table have been manufactured and tested according to the standards, and accordance with the request of standards.															TONG GANG										
																质量负责人 QUALITY MANAGER										

服务热线 400-820-8590 021-26648888



武汉钢铁有限公司
Wuhan Iron & Steel Co., Ltd.

产品质量证明书

INSPECTION CERTIFICATE



湖北省武汉市青山区厂前街 邮编 430083
CHANGQIAN STREET, QINGSHAN DISTRICT
430083 WUHAN, HUBEI, P.R.CHINA
TEL (027)86899653
FAX (027)86899653

制造厂：武汉钢铁有限公司

Manufacturer: Wuhan Iron & Steel Co., Ltd.

订货单位 CUSTOMER	上海宝钢钢材贸易有限公司	产品名称 PRODUCT	热镀锌铁合金钢带		
收货单位 PURCHASER	上海宝钢钢材贸易有限公司	代号 CUSTOMER'S NO.	000425	证书号 CERTIFICATE NO.	BGBWM2005090001900
标准 SPECIFICATION	Q/BQB 420-2019 DC51D+ZF 40/40-R-FC-0 PT. A-PW. A-PF. A	客户订单编号 CUSTOMER ORDER NO			
		签发日期 DATE OF ISSUE	2020/05/09		
		许可证号 LICENSE NO.		合同号 MILL'S NO.	M0E0001648

序号 NO.	标签/钢卷号 LABEL/COIL NO.	件数 QTY	炉号 HEAT NO.	规格及重量 MATERIAL DESCRIPTION					化学成分 CHEMICAL COMPOSITION % *0 (1=x10 2=x100 3=x1000 4=x10000 5=x100000)					拉伸试验 TENSILE TEST (G.L=L 3)				*01 弯 曲	硬度 HARD NESS	镀层重量 COATING MASS					
				厚度 THICK	宽度 WIDTH	长度 LENGTH	张数 SHEETS	重量 MASS (kg)	C	Si	Mn	P	S	Ti	屈服 Y.S.	抗拉 T.S.	伸长 EL			值	值	两面 BOTH	上面 TOP	下面 BOT	
									3	3	2	3	3	3											MPa
								mm																	
1	50434061100 03823923101	1	50430787	1.50	1250	COIL		6420	19	3	18	13	9	0				233	328	42	OK		85	43	42
2	50434061200 03823923102	1	50430787	1.50	1250	COIL		6370	19	3	18	13	9	0				233	328	42	OK		85	43	42
3	50434112400 038239220101	1	50430787	1.50	1250	COIL		3850	19	3	18	13	9	0				228	326	41	OK		88	43	45
4	50434146600 03823928101	1	50430785	1.50	1250	COIL		6690	14	4	18	9	8	0				227	323	39	OK		84	43	41
5	50434147000 03823928102	1	50430785	1.50	1250	COIL		6920	14	4	18	9	8	0				227	323	39	OK		84	43	41
6	50434147100 03823928103	1	50430785	1.50	1250	COIL		7190	14	4	18	9	8	0				227	323	39	OK		84	43	41
7	50434147300 03823925202	1	50430786	1.50	1250	COIL		7240	18	3	18	10	9	0				234	324	41	OK		91	46	45
8	50434147400 03823925203	1	50430786	1.50	1250	COIL		7130	18	3	18	10	9	0				234	324	41	OK		91	46	45
9	50434172600 038239220302	1	50430787	1.50	1250	COIL		4360	19	3	18	13	9	0				228	326	41	OK		88	43	45

合计 Total	9	56170																					
----------	---	-------	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--

备注 REMARKS																							
---------------	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--

注释 NOTES	Y.S.= YIELD STRENGTH T.S.= TENSILE STRENGTH EL= ELONGATION G.L.= GAUGE LENGTH L1= 5.65SQRT(FO) L2= 50MM L3= 80MM *0: 熔炼分析 HEAT ANALYSIS *01: COATING BEND TEST																						
-------------	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--

会验者 SURVEYOR TO	兹证明本表所列产品，均以产品标准制造及试验，并符合标准之要求。 We hereby certify that the products listed in the table have been manufactured and tested according to the standards, and accordance with the request of standards.																	TONG GANG					
																		质量负责人 QUALITY MANAGER 任南					

服务热线 400-820-8590 021-26648888



武汉钢铁有限公司
Wuhan Iron & Steel Co., Ltd.

产品质量证明书

INSPECTION CERTIFICATE



湖北省武汉市青山区厂前街 邮编 430083
CHANGQIAN STREET, QINGSHAN DISTRICT
430083 WUHAN, HUBEI, P.R.CHINA
TEL (027)86899653
FAX (027)86899653

制造厂：武汉钢铁有限公司

Manufacturer: Wuhan Iron & Steel Co., Ltd.

订货单位 CUSTOMER	上海宝钢钢材贸易有限公司	产品名称 PRODUCT	热镀锌铁合金钢带		
收货单位 PURCHASER	上海宝钢钢材贸易有限公司	代号 CUSTOMER'S NO.	000425	证书号 CERTIFICATE NO.	BGBWM2005170000200
标准 SPECIFICATION	Q/BQB 420-2019 DC51D+ZF 40/40-R-FC-0 PT. A-PW. A-PF. A	客户订单编号 CUSTOMER ORDER NO			
		签发日期 DATE OF ISSUE	2020/05/17		
		许可证号 LICENSE NO.		合同号 MILL'S NO.	MDE0001648

序号 NO.	标签/钢卷号 LABEL/COIL NO.	件数 QTY	炉号 HEAT NO.	规格及重量 MATERIAL DESCRIPTION					化学成分 CHEMICAL COMPOSITION % *0 (1=x10 2=x100 3=x1000 4=x10000 5=x100000)					拉伸试验 TENSILE TEST (G.L=L 3)				*01 弯 曲	硬度 HARD NESS	镀层重量 COATING MASS						
				厚度 THICK	宽度 WIDTH	长度 LENGTH	张数 SHEETS	重量 MASS (kg)	C	Si	Mn	P	S	Ti	屈服 Y.S.	抗拉 T.S.	伸长 EL			两面 BOTH	上面 TOP	下面 BOT				
				mm											MPa	%	值			值	g/m ²					
1	50434012700 0207920303	1	50339032	1.50	1250	COIL		8430	2	5	13	12	4	52					172	295	48	OK		90	45	45
2	50434013200 02076344202	1	50338680	1.50	1250	COIL		7710	12	6	17	11	3	2					210	315	42	OK		81	41	40
3	50434236500 0304246501	1	50430786	1.50	1250	COIL		7610	18	3	18	10	9	0					221	323	44	OK		86	43	43
4	50434236600 0304246502	1	50430786	1.50	1250	COIL		7720	18	3	18	10	9	0					221	323	44	OK		86	43	43
5	50434237200 03823924102	1	50430786	1.50	1250	COIL		7310	18	3	18	10	9	0					210	316	42	OK		101	51	50
6	50434237300 03823924103	1	50430786	1.50	1250	COIL		7480	18	3	18	10	9	0					210	316	42	OK		101	51	50

合计 Total	6	46260																								
----------	---	-------	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--

备注 REMARKS																												
---------------	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--

注释 NOTES	Y.S.= YIELD STRENGTH T.S.= TENSILE STRENGTH EL= ELONGATION G.L.= GAUGE LENGTH L1= 5.65SQRT(FO) L2= 50MM L3= 80MM *0: 熔炼分析 HEAT ANALYSIS *01: COATING BEND TEST																											
-------------	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--	--

会验者 SURVEYOR TO	兹证明本表所列产品，均以产品标准制造及试验，并符合标准之要求。 We hereby certify that the products listed in the table have been manufactured and tested according to the standards, and accordance with the request of standards.																								TONG GANG	
																									质量负责人 QUALITY MANAGER	

服务热线 400-820-8590 021-26648888



武汉钢铁有限公司
Wuhan Iron & Steel Co., Ltd.

产品质量证明书

INSPECTION CERTIFICATE



湖北省武汉市青山区厂前街 邮编 430083
CHANGQIAN STREET, QINGSHAN DISTRICT
430083 WUHAN, HUBEI, P.R.CHINA
TEL (027)86899653
FAX (027)86899653

制造厂：武汉钢铁有限公司

Manufacturer: Wuhan Iron & Steel Co., Ltd.

订货单位 CUSTOMER	上海宝钢钢材贸易有限公司	产品名称 PRODUCT	热镀锌铁合金钢带		
收货单位 PURCHASER	上海宝钢钢材贸易有限公司	代号 CUSTOMER'S NO.	000425	证书号 CERTIFICATE NO.	BGBWM2005170002900
标准 SPECIFICATION	Q/BQB 420-2019 DC51D+ZF 40/40-R-FC-0 PT. A-PW. A-PF. A	客户订单编号 CUSTOMER ORDER NO			
		签发日期 DATE OF ISSUE	2020/05/17		
		许可证号 LICENSE NO.		合同号 MILL'S NO.	MDE0001648

序号 NO.	标签/钢卷号 LABEL/COIL NO.	件数 QTY	炉号 HEAT NO.	规格及重量 MATERIAL DESCRIPTION					化学成分 CHEMICAL COMPOSITION % *0 (1=x10 2=x100 3=x1000 4=x10000 5=x100000)					拉伸试验 TENSILE TEST (G.L=L 3)				*01 弯 曲	硬度 HARD NESS	镀层重量 COATING MASS												
				厚度 THICK	宽度 WIDTH	长度 LENGTH	张数 SHEETS	重量 MASS (kg)	C	Si	Mn	P	S	Ti	屈服 Y.S.	抗拉 T.S.	伸长 EL			值	值	两面 BOTH					上面 TOP	下面 BOT				
				mm											MPa	%					g/m ²											
1	50434147200 03823925201	1	50430786	1.50	1250	COIL		6740	18	3	18	10	9	0					234	324	41			OK		91	46	45				
2	50434236700 0304246503	1	50430786	1.50	1250	COIL		7740	18	3	18	10	9	0					221	323	44			OK		86	43	43				
3	50434237100 03823924101	1	50430786	1.50	1250	COIL		7150	18	3	18	10	9	0					210	316	42			OK		101	51	50				
合计 Total			3	21630																												
备注 REMARKS																																
注释 NOTES		Y.S.= YIELD STRENGTH T.S.= TENSILE STRENGTH EL= ELONGATION G.L.= GAUGE LENGTH L1= 5.65SQRT(FO) L2= 50MM L3= 80MM *0: 熔炼分析 HEAT ANALYSIS *01: COATING BEND TEST																														
会验者 SURVEYOR TO		兹证明本表所列产品，均以产品标准制造及试验，并符合标准之要求。 We hereby certify that the products listed in the table have been manufactured and tested according to the standards, and accordance with the request of standards.											TONG GANG					质量负责人 QUALITY MANAGER														

服务热线 400-820-8590 021-26648888